BGZ: 01960

No. 001 Remark:

d 00S¥ /d /19 00SS WNLNVYN

mmmmm

Page

QUANTUM 5500-4500 P



No. 001 Remark: BGZ: 01960

MAIN DRIVE
Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 0235 585 0 HEXAGON HEAD BOLT M16X45 2

2 00 0238 047 0 LOCK NUT M16 2

3 00 0239 391 0 CONTACT WASHER Al6 3
4 00 0235 821 0 HEXAGON HEAD BOLT M16X40 1

5 00 0972 140 0 MAIN GEARBOX 1000 U/MIN 1 1)
6 00 0972 115 0 BUSHING 21X35X15 2

7 00 0212 191 0 CONTACT WASHER A20 2

8 00 0242 478 0 HEXAGON HEAD BOLT M20X50 2

9 00 0971 934 0 STRAP 100X12X180 2

10 00 0971 958 0 PIN D 40X 133 1

11 00 0244 585 0 SPRING PIN 12 X 60 2

12 00 0239 389 0 CONTACT WASHER Al2 1

13 00 0239 160 0 HEXAGON HEAD BOLT M12X35-MKL 1

14 00 0972 011 O DRIVE SHAFT 1 2)
15 00 0233 214 0 SOCKET HEAD SCREW M12X 50 8

16 00 0233 323 0 LOCK NUT M12 8

17 00 0972 110 0 RUBBER PAD D60X40 1

18 00 0963 402 0 GUARD CUP 1

19 00 0970 759 1 DRIVE SHAFT 1 3)
19 00 0970 758 1 UNIV.DRIVE SHAFT 1 4)
20 00 0971 953 0 SPUR GEARBOX 1 5)
1) Remarks single parts plate 3

2) Remarks single parts plate 77

3) Remarks single parts plate 78

4) Remarks single parts plate 80

5) Remarks single parts plate 4

QUANTUM 5500-4500 P Page 2



No. 002 Remark: BGZ: 01730

N

LLHAS

QUANTUM 5500-4500 P Page 1



No. 002 Remark:

BGZ: 01730

DRIVE R.H.

Pos. Part No. Description Dimension Quanti Conditions
1 00 0233 441 0 HEXAGON HEAD BOLT M16X30-MKL :Y
2 00 0239 391 0 CONTACT WASHER Al6 1
3 00 0963 598 0 BUSHING 25X 4X 14 1
4 00 0235 164 0 CIRCLIP 35X1,5 2
5 00 0234 385 0 BACK-UP WASHER S 35X45 2
6 00 0235 184 0 CIRCLIP 62X2 2
7 00 0238 198 0 BACK-UP WASHER S 50X62X3 3
8 00 0238 201 0 GRVD.BALL BEARING 6007 LLU/5K 2
9 00 0961 288 0 SPACER RING 53,9X60,3X 10 2
10 00 0963 592 0 GEAR Z16/29 1
11 00 0237 862 0 CIRCLIP 50X2 1
12 00 1315 268 0 BEARING PLATE RH RECHTS 1
12 00 0963 596 0 BEARING PLATE 1
13 00 0961 124 0 BEARING BUSH 50X 55X 10 1
14 00 1315 267 0 SHAFT 1
14 00 0963 588 0 SHAFT 1
15 00 0237 461 0 HEXAGON HEAD BOLT M12X30 4
16 00 0239 389 0 CONTACT WASHER Al2 4
17 00 0211 394 0 WASHER 13X35X5 4

QUANTUM 5500-4500 P

Page 2



No. 003 Remark: BGZ: 01960

GT/P /4500 P

QUANTUM 5500-4500 P Page 1



No. 003 Remark: BGZ: 01960

GEARBOX
Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0972 140 0 MAIN GEARBOX 1000 U/MIN 1

QUANTUM 5500-4500 P Page 2



No. 004 Remark: BGZ: 01960

q

QUANTUM 5500 GT /P /4500 P

)

QUANTUM 5500-4500 P Page 1



No. 004 Remark: BGZ: 01960

SPUR GEARBOX
Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0971 953 0 SPUR GEARBOX 1

QUANTUM 5500-4500 P Page 2



BGZ: 02000

No. 005 Remark:

Page

QUANTUM 5500-4500 P



No. 005 Remark:

GEARBOX - HYDRAULIC CONVEYOR DRIVE

BGZ: 02000

Pos. Part No. Description Dimension Quanti Conditions
0 00 0960 985 0 SPUR GEARBOX :y
1 00 0921 224 0 GEARBOX HOUSING 1
2 00 0921 225 0 BEVEL GEAR SHAFT 8827-3 1
3 00 0921 226 0 BEVEL GEAR 8827-4 1
4 00 0921 227 0 PINION SHAFT Z11 60X117 1
5 00 0921 228 0 SPUR GEAR Z 47 210X56 1
6 00 0921 229 0 HOLLOW SHAFT 1
7 00 0233 160 0 GRVD.BALL BEARING 6207-C3 -35X72X17 2
8 00 0236 005 0 GRVD.BALL BEARING 6012 -60X95X18 2
9 00 0233 154 0 GRVD.BALL BEARING 6008 C3 1
10 00 0238 641 0 TA.ROLLER BEARING 32008X - 40X68X19 1
11 00 0235 185 0 CIRCLIP 68X2,5 2
12 00 0244 775 0 PARALLEL KEY B 10X 8X 20 2
13 00 0211 984 0 PARALLEL KEY B 18X11X 45 2
14 00 0235 192 0 CIRCLIP 95X3 2
15 00 0211 975 0 SHIM 60X75X1 4
16 00 0211 985 0 SHAFT SEAL BA 60X 95X10 2
17 00 0234 425 0 SHIM 56X72X0,5 2
17 00 0234 414 0 SHIM 56X72X0,3 2
17 00 0234 433 0 SHIM 56X72X1 4
18 00 0242 241 0 SOCKET HEAD SCREW M10X 35 13
19 00 0242 763 1 WASHER 10 -10,2X16,1X2,5 13
20 00 0244 577 0 SPRING PIN 10 X 36 1
21 00 0090 121 0 SCREW PLUG M16X1,5 3
22 00 0235 186 0 CIRCLIP 72X2,5 2
23 00 0244 058 0 CIRCLIP 40X2,5 1
24 00 0921 230 0 LOCK CAP D72X9 2
25 00 0665 022 0 SHIM 55X68X0,5 2
25 00 0234 413 0 SHIM 55X68X0,3 2
25 00 0239 370 0 SHIM 55X68X1,0 4
26 00 0238 434 0 SHIM 40X50X1 1
27 00 0211 069 0 O-RING 79X3 N 1

QUANTUM 5500-4500 P

Page 2



c
>
P4
S
<
vl
vl
<)
=)
o
vl

BGZ: 02000



No. 006 Remark: BGZ: 02000

GEARBOX FOR FLOOR CONVEYOR

Pos. Part No. Description Dimension Quanti Conditions
0 00 0963 398 0 GEARBOX GT-2.03 SR Ztly
1 00 0212 630 0 SHAFT SEAL AS 60X 95X10 2
2 00 0235 192 0 CIRCLIP 95X3 2
3 00 0239 171 0 SHIM 75X 95X0,1 1
3 00 0239 170 0 SHIM 75X 95X0,3 1
3 00 0239 169 0 SHIM 75X 95X1 1
4 00 0236 005 0 GRVD.BALL BEARING 6012 -60X95X18 2
5 00 0940 644 0 GEARBOX HOUSING GT-2.03SR 1
7 00 0940 645 0 GEARBOX COVER GT-2.03SR 1
8 00 0212 635 0 SOCKET HEAD SCREW M 6X 16 6
9 00 0921 230 0 LOCK CAP D72X9 1
10 00 0235 186 0 CIRCLIP 72X2,5 2
11 00 0234 433 0 SHIM 56X72X1 1
11 00 0215 581 0 SHIM 62X72X0,1 1
11 00 0215 582 0 SHIM 62X72X0,3 1
11 00 0215 583 0 SHIM 62X72X0,5 ERSD. 1
215583

12 00 0235 916 0 GRVD.BALL BEARING 6207 4
13 00 0940 647 0 GEAR WHEEL SET [=3921 1
14 00 0244 775 0 PARALLEL KEY B 10X 8X 20 2
15 00 0940 646 0 GEAR WHEEL SET [=3921 1
16 00 0244 861 0 SCREW PLUG A-M16X1,5 1
17 00 0238 183 0 SEALING RING Al6 X20 1
18 00 0940 648 0 SHAFT GT-2.03SR 1
19 00 0243 045 0 CIRCLIP 68X2,5 1

QUANTUM 5500-4500 P Page 2



No. 007 Remark: BGZ: 01700

r [
Q
¢ 0
N7
&

LLHAAS

QUANTUM 5500-4500 P Page 1



No. 007 Remark:

PICK-UP - SUPPORT

BGZ: 01700

Pos. Part No. Description Dimension Quanti Conditions
0 00 0971 892 0 PICK-UP ASS. :y
1 00 0665 564 1 COACH BOLT M6X12 2
2 00 0963 660 0 GUARD PLATE 1
3 00 0237 383 0 HEXAGON HEAD BOLT M10X25 19
4 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 19
5 00 0963 628 1 SIDE WALL RH. 1
6 00 0963 596 0 BEARING PLATE 1
7 00 0961 124 0 BEARING BUSH 50X 55X 10 2
8 00 0239 391 0 CONTACT WASHER Al6 4
9 00 0235 821 0 HEXAGON HEAD BOLT M16X40 2
10 00 0237 438 0 HEXAGON HEAD BOLT M8X12 1
11 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 5
12 00 0239 386 0 CONTACT WASHER A6 2
13 00 0237 983 0 HEXAGONAL NUT M6 2
14 00 0236 200 0 HEXAGON HEAD BOLT M8X20 50
15 00 0215 913 0 RIVETING NUT M 8X20, 50
5-SW11-KL=3-55

16 00 0986 434 0 STRIPPING PLATE 2 X 57X 921 25
17 00 0963 627 1 FEED PLATE 5X 300X1623,5 1
18 00 0963 647 1 BEARING PLATE 1
19 00 0238 198 0 BACK-UP WASHER S 50X62X3 1
20 00 0237 862 0 CIRCLIP 50X2 1
21 00 0238 047 0 LOCK NUT M16 2
22 00 0237 947 0 HEX. NUT WITH CLAMP. PART M10 13
23 00 0971 926 0 PICK-UP SUPPORT 1
24 00 0963 635 1 SIDE WALL LH. 1
25 00 0237 841 0 HEXAGON HEAD BOLT M16X80 2

QUANTUM 5500-4500 P

Page 2



BGZ: 01720

No. 008 Remark:

d 00Sv /d /19 00SS WNLNVNO

@6

==

6

a)
)
@ Q)

4v692¢6

%@@@@ @

Page 1

QUANTUM 5500-4500 P



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-quantum-5500-4500-p-loader-wagon-parts-catalogue-manual-instant-download-sn-69601001-69699999/



